[}
=t
255
\[]

i

SV

g2 B # 2 & 5 5l

Kiz B R E % HiE
20214F S H1{2E]

Kaohsiung Veterans General Hospital

Rectal Cancer Clinical Practice Guidelines

_ 1




Rectal Cancer Clinical Practice Guidelines

Content

P.3-4 Revision Summary

P.5 Malignant Polyp

P.6 Resectable Primary RectalCancer

P.7 Adjuvant Therapy for Stage I RectalCancer

P.8 Adjuvant Therapy for T3-4 or Stage IIl RectalCancer

P.9 Adjuvant Therapy for T3-4 or Stage IIl Rectal Cancer Contraindicated to Combined ModalityTherapy
P.10 Resectable Synchronous Metastases

P.11 Unresectable Synchronous Metastases or Medically InoperableTreatment
P.12 Surveillance

P.13-16 Chemotherapy for Advanced or Metastatic Disease

P.17 Workup forRecurrence

P.18 Resectable Metachronous Metastases

P.19 Unresectable Metachronous Metastases

P.20 Principle ofChemotherapy

P.21-23 Chemotherapy Regimens for Advanced/metastaticdisease
P.24-25 Chemotherapy Regimens for PerioperativeTherapy

P.26 Regimens for ConcurrentChemotherapy/RT
P.27-28 TNM classification & stagin for rectalcancer
P.29 Reference

P.30 Appendix & additionalinformation



<Revision Summary>

Updatesin Version 1 2021 of the VGHKS ColonCancer Clinical Practice Guidelines from Version 1 2020 include:
1. Pre-OP workup(p.6):
*+ MMR/MSI testing

* MDT evaluation

2. Unresectable Synchronous Metastases or Medically Inoperable Treatment (p.12):

® Add HIPEC regimen: oxaliplatin or mitomycin C

3. Regimen added(p.13):
Trifluridine + tipiracil +/- bevacizumab

Add backbone with FOLFOXIRI for BRAF-mutant.

Dabrafenib + trametinib + (cetuximab or panitumumab)
BRAF V600E mutation (+)







Malignant polyp

Clinical Workup Findings
Presentation
Pedunculated
] ] pOlyp with » Observe
Single specimen completely . )
; invasive cancer
_| removed with favorable
Pathologyreview - histological features® and . Observe
Col | _ L onl Sessile polyp
Mo okr'losco?y clear margins (T1 only) with invasive R (;r .
arking o ee Primary
Pedunculated or & cancer
. cancerous polyp Treatment(p.7)
Sessile polyp ) )
) »  site (at time of —
(adenoma) with
) ) : colonoscopy or
Hvastve caneet within 2 weeks if
deemed necessary Fragmented specimens or '
by thesurgeon) margin cannot be See prhlmary
MMR/MSI testing ¥ assessed or unfavorable > andadjuvant

histologicalfeatures® treatment(p.7)

' A malignant polyp is defined as one with cancer invading through the muscularis mucosae and into the submucosa (pT1). pTis is not considered a “malignant
polyp”.
*Favorable histological features: Grade 1 & 2, no angiolymphatic invasion and negative margin of resection

*Unfavorable histological features: Grade 3 & 4, or angiolymphatic invasion, or a “positive” margin (tumour<Imm from the transected margin)



Clinical
Presentation

Rectal cancer
appropriate for

resection

Resectable Primary Rectal Cancer

Workup

A 4

* Biopsy

* MMR/MSI testing

* Pathologyreview

* Colonoscopy

* Rigidproctoscopy

« Chest/ abdominal CT or MRI®

* CBC, chemistry profile, CEA

* Endorectal ultrasound or pelvicMRI

* Enterostomal therapist as indicated for
preoperative marking of site,teaching

* PET/CT scan is notindicated
* MDT evaluation

A 4

\4

A 4

Clinical Stage

See

T1-2,NO > .
primarytreatm
At [~ T\

T3, NO
See

or >
primarytreatm

T any, N1-2

T4 and/or locally

unresectable or

medically inoperable

A 4

Patients with medical contraindication
to combined modality therapy
or T3(a,b)' at middle or high

\4

See

primarytreatm

'See footnote “1” on “Staging”

A 4

T any, N any, M1

\4

See

primarytreatm

Resectable metastases

Y

T any, N any, M1

\4

See

primarytreatme

Unresectable metastases

or medically inoperable

v

See

primarytreatme

*CT should be with IV and oral contrast. Consider abd/pelvic MRI with MRI contrast plus a non-contrast chest CT if either CT of abd/pelvis is inadequate or if

patient has a contraindication to CT with IV contrast.




Adjuvant Therapy for Stage I Rectal Cancer

Adjuvant Treatment (6 months perioperative treatmentpreferred)

[ Transabdominal resection/observation/Chemo

Observe

Clinical PrimaryTreatment
Stage
pT1, NX; — | Observe
w/0 high
Transanal risk feature Chemo/RT
. Capecitabine/R
c¢T1,NO » excision, if T or infusional
appropriate’ pT1, NX S-FURT (both | 4 PTI-2,NO.MO >
with high preferred) or
_ Ufur/LV/RT
risk features or
or T2, NX Bolus
5-FU/LV/RT
Transabdominal
resection
(preferred for pT2
lesions) pT3-4,NO, MO
or >
pT3-4, NO, MO pT1-4,N1-2
or >
cT1-2, Transabdomi pT1-4,N1-2
NO nal resection
pT1-2,NO, MO [*| Observe

FOLFOX (preferred) or CapeOx (preferred)
or 5-FU/LV or capecitabine (or Ufur/LV),
then capecitabine/RT (preferred) (or
Ufur/LV/RT) or infusional 5-FU/RT
(preferred) or bolus 5-FU/LV/RT, then
FOLFOX (preferred) or CapeOx(preferred) or
5-FU/LV or capecitabine (orUfur/LV)

or

Infusioinal 5-FU/RT (preferred) or
capecitabine/RT (preferred) (or Ufur/LV/RT)
or bolus 5-FU/LV/RT followed by FOLFOX
(preferred) or CapeOx (preferred) or 5-FU/LV
or capecitabine (or Ufur/LV)

Surveill
ance(p.
12)

'Unfavorable histopathologic features:>3cm in size, T1, with grade III, lymphovascular invasion, positive margin, or sm3 depth of tumor invasion.(positive margins,

lymphovascular invasion, poorly differentiated tumors, or sm3 invasion)




Adjuvant Therapy for ¢T3 or Stage III Rectal Cancer

ClinicalStage PrimaryTreatment ' AdjuvantTreatment
rCeZ?;;?IZ (6 months perioperative treatment preferredl)
Chemo/RT FOLFOX or CAPEOX
" Capecitabine/RT or ‘ [(preferred if initial cN(+)]
Ufur/LV/RT or infusional Transabdominal Surveillance
5-FU/RT or Bolus 5- resection > or (p.12)
FU/LV/RT or 5-FU/LV or capecitabine (or
Short-course RT Ufur/LV)
* Short-course RT (not
T3, N any with recommended Resection . Active chemotherapy regimen
clear CRM (by fortumor <5 cm from contraindicated foradvanced disease(p.13)
MRIor CT anal verge)
scan);
T1-2,N1-2 Chemotherapy Capecitabine/RT (or Transabdominal resection > Surveillance
« FOLFOX (preferred) or Ufur/LV/RT) (p-12)
CAPEOX (preferred)or (preferred) or infusional
* 5-FU/leucovorin or 5-FU/RT (preferred) or Resection Active chemotherapy regimen
capecitabine (orUfur/LV) bolus5-FU/LV/RT contraindicated foradvanced disease(p.13)
"Total duration of perioperative chemotherapy, inclusive of chemotherapy and radiation therapy, should not exceed 6 Consider months.
restaging
*Unless T3a(b) in middle or upper rectum, also see footnote “2” on

Adjuvant Therapy for T3-4 or Stage III Rectal Cancer Contraindicated
*PLoS One. 2017 Mar 22;12(3):e0174280. Oral tegafur-uracil as metronomic therapy following intravenous FOLFOX for stage Il colon cancer. to Combined Modality Therapy




ClinicalStage

Neo-adjuvant Therapy

T3, N anywith
involved CRM;

T4, N any or
locally
unresectable or

medical inoperable

Chemo/RT:
capecitabine or
5-FU or
Ufur/LV + RT
or

C/T (12-16
wks): FOLFOX
or CAPEOX or
5-FU/LV or
Ufur/LV or
capecitabine or
FOLFOXIRI(fo
r T4,N+)

Restaging at 6
wks post RT

Capecitabine
or 5-FU or
ufur/LV +
RT

CRM(+) or
bulky residual
disease

CRM(-)

—P»

Restaging

PrimaryTreatment

—»

C/T(12-16 wks):

FOLFOX or CAPEOX
or 5-FU/LV or
capecitabine or
ufur/LV or
FOLFOXIRI (for T4,
N+)

Trans-abd resection

Adjuvant Therapy for Locally Advanced or Medical Inoperable Rectal Cancer

4 Trans-abd resection

FOLFOX or CAPEOX
or 5-FU/LV or
capecitabine or ufur/LV

Resection contraindicated

—»

Systemic therapy

FOLFOX or CAPEOX or 5-FU/LV or
capecitabine or ufur/LV

Resection contraindicated [ Systemic therapy
Trans-abd resection | —»
Resection contraindicated [




ClinicalStage

T any,

N any, M1
Resectable
synchronous

metastases

'There are conflicting data regarding the use of FOLFOX + cetuximab in patients who have potentially resectable liver metastases.

PrimaryTreatment

Combination C/T (2-3
months) (FOLFIRI or
FOLFOX or CapeOX) +

—® bevacizumab or (FOLFIRI

or FOLFOX) £ (cetuximab
or panitumumab)' (KRAS
wild-type [WT] gene only)

[Nivolumab +/-
ipilimumab])(dMMR/MSI

Resectable Synchronous Metastases

Staged or synchronous

resection (preferred)

*and/or local therapy

Adjuvant Treatment (resected metastatic disease)

(6 months peri-op treatmentpreferred)

for metastases and
resection of rectal

lesion

Consider infusional IV 5-FU/pelvic
RT (preferred) or capecitabine/RT
(preferred) (or Ufur/LV/RT) or bolus

5-FU + LV/pelvic RT

Infusional IV 5-FU/pelvic RT

(preferred) or capecitabine/RT N

(preferred) (or Ufur/LV/RT) or
bolus 5-FU + LV/pelvic RT

Continuous IV 5FU/

pelvic RT (preferred)

or capecitabine/RT
(preferred) (or Ufur/LV/RT)
or bolous 5-FU + LV/pelvic
RT

Staged or synchronous
resection (preferred)’

and/or local therapy

Staged or synchronous
resection (preferred)
*and/or local therapy
for metastases and
resection of rectal

lesion

Adjuvant
chemotherapy
same as
neoadjuvant
chemotherapy
(optional)

Surveillance

(p-12)

for metastases and
resection of rectal

lesion

Active chemotherapy regimen

foradvanced disease(p.13)

(category 2B)

*Resection is preferred over locally ablative procedures (eg, image-guided ablation or SBRT). However, these local techniques can be considered for liver oligometastases
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Unresectable Synchronous Metastases or Medically Inoperable Treatment

ClinicalStage

T any, N any, M1
Unresectable
synchronous
metastases or
Medically

inoperable

"Not available in VGHKS

Primary Treatment

Symptomatic

A 4

Combination systemic chemotherapy
or

5-FU/RT or Capecitabine/RT (category 2B)
(or Ufur/LV/RT)

or

Resection of involved rectal segment
+ Cytoreductive surgery with HIPEC
(oxaliplatin or mitomycin C) in
selected case”

or

Laser recanalization'

or

Diverting colostomy

or

1

Asymptomatic

A 4

Active chemotherapy regimen

foradvanced/metastatic

disease(p.13) or

\4

Consider radioembolisation with
yttrium-90 resin microspheres for

liver limited mets®

v

Active chemotherapy regimen

foradvanced/metastatic

disease(p.13) or
Consider radioembolisation with
yttrium-90 resin microspheres for

liver limited mets®

Reassess response to

determine resectability

*HIPEC = Hyperthermic Intraperitoneal Chemotherapy; Not documented in NCCN guideline 2015 v2 but in ESMO guideline 2014(evidence grade IVB). Also refer

to Reference [7], [8]

*Not documented in NCCN guideline 2015 v2 but in ESMO guideline 2014(evidence grade IVB). Also refer % zaxxto reference [9]
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History and physical every 3-6 mo(nths) for 2
y(ears), then every 6 months for a total of 5y
CEA every 3-6 mo for 2 y, then every 6 mo for a
total of Sy for T2 or greaterlesions
Chest/abdominal/pelvic CT every 3-6 mo x 2y,
then every 6-12 mo for up to 5y
Colonoscopy in 1 y except if no preoperative
colonoscopy due to obstruction lesion,
colonoscopy in 3-6mo

B [fadvanced adenoma, repeat in 1y

B Ifno advanced adenoma, repeat in 3 y,

then every Sy

Proctoscopy (with EUS or MRI) every 3-6 mo x
2y, then every 6 mo for a total Sy (for patient
with transanal excisiononly)

PET-CT scan is not routinelyrecommended

Surveillance

A 4

Serial CEA elevation or

documented recurrence

A 4

See workup
andtreatment(p.17

12



Patient
appropriate
for intensive
therapy

Patient not
appropriate
for intensive
therapy

Chmotherapy for advanced or metastastic disease (1 of 4)

INITIAL THERAPY®

FOLFOX * bevacizumab® >
or

+ i d »
S;APEOX Ahexacumab — Progression »See COL-D (2 of 13)
FOLFOX + (cetuximab or panitumumab)®f
(KRAS/NRAS/BRAF WT and left-sided tumors only)
or
FOLFIRIY + bevacizumab -
or . -~
FOLFIRIY + (cetuximab or panitumumab)®F Progression >See COL-D (3 of 13)
(KRAS/NRAS/BRAF WT and left-sided tumors only)
or
FOLFOXIRIY9M £ bevacizumabd > Progression »See COL-D (4 of 13)
or

. 3o ; _

erenat R R om0 = Progression ~See COLD (ot 13
5-FU % leucovorin * bevacizumab®
or o i
graPE(:itabine  bevacizumab® _ &%?:;:,e;;n;gglvep
(stusimab o panitumumbl®
(category 2B) (KRAS/NRAS/BRAF WT and fluoropyrimidine
Erft-s‘,lded tumors only) see COL-D (5 of 13)
(Nivolumab or pembrolizumab [preferred])ii:.! Progression
(AMMR/MSI-H only)® Best
or . ; i
Nivolumab + ipilimumab?i-! No improvement in glégph?&';vﬁ care
(dMMR/MSI-H only)® (category 2B) Tunchendlistatus Guidelines for
oF Palliative Care

(Trastuzumab™ + [pertuzumab or lapatinib])"
or fam-trastuzumab deruxtecan-nxki® (HER2-

amplified and RAS and BRAF WT)®

13



Previous
oxaliplatin-

based therapy|—»

without
irinotecan

A

Chemotherapy for advanced or metastastic disease (2 of 4)

SUBSEQUENT THERAPY®!:S

FOLFIRIY or irinotecan?

or

FOLFIRIY + (bevacizumab®! [preferred] or
ziv-aflibercept®! or ramucirumabtU)

or

Irinotecand + (bevacizumab®! [preferred] or
ziv-aflibercept or ramucirumab®Y)

or

FOLFIRIY + (cetuximab or panitumumab)V
(KRAS/NRAS/BRAF WT only)®

t |or

Irinotecany + (cetuximab or panitumumab)¥
(KRAS/NRAS/BRAF WT only)®

or

Encorafenib + (cetuximab or panitumumab)¥
(BRAF V600E mutation positive)®

or

([Nivolumab #* ipilimumab] or pembrolizumab
[preferred]) ! (dMMR/MSI-H only)®

or

(Trastuzumab™ + [pertuzumab or lapatinib])"
or fam-trastuzumab deruxtecan-nxki® (HER2-
amplified and RAS and BRAF WT)®

—

— See Subsequent Therapy =

A

— See Subsequent Therapy -

Irinotecan9 + (cetuximab or RegorafenibX
panitumumab)¥ or
(KRAS/NRAS/BRAF WT only)® Trifluridine + tipiracil

or * bevacizumab®X
RegorafenibX »>|

or |—’

Trifluridine + tipiracil # bevacizumab9X

or

Regorafenib*Y

or

Trifluridine + tipiracilY
bevacizumabd:X

or

Best supportive care
See NCCN Guidelines
for Palliative Care

([Nivolumab #* ipilimumab] or
pembrolizumab [preferred])’:&!
(dMMR/MSI-H only)®

or

(Trastuzumab™ + [pertuzumab or
lapatinib])" or fam-trastuzumab
deruxtecan-nxki® (HER2-amplified
and RAS and BRAF WT)®
See Subsequent Therapy -«
RegorafenibX

or |—>
Trifluridine + tipiracil £ bevacizumab9X

or

([Nivolumab =% ipilimumab] or
pembrolizumab [preferred])i-k!
(dMMR/MSI-H only)®

or

(Trastuzumab™ + [pertuzumab

or lapatinib])" or fam-trastuzumab
deruxtecan-nxki® (HER2-amplified
and RAS and BRAFWT)®

See footnotes on COL-D (7 of 13)
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Previous
irinotecan-

based therapy Y

without
oxaliplatin

Chemotherapy for advanced or metastastic disease (3 of 4)

CONTINUUM OF CARE - SYSTEMIC THERAPY FOR ADVANCED OR METASTATIC DISEASE2.P.q

SUBSEQUENT THERAPY®"S
FOLFOX or CAPEOX
IC:IJLFOX + bevacizumabd
g.;\PEOX + bevacizumab®
IC;IJLFOX +

(cetuximab or panitumumab)V
(KRAS/NRASIBRAF WT only)®

or

irinotecanS +

(cetuximab or panitumumab)V
(KRAS/NRAS/BRAF WT only)®
or

Encorafenib +

(cetuximab or panitumumab)WV

or

or

(BRAF V600E mutation positive)®

y

(Trastuzumab™ + [pertuzumab or lapatinib])"
or fam-trastuzumab deruxtecan-nxki®
(HER2-amplified and RAS and BRAF WT)¢

RegorafenibX

Irinotecan9 + (cetuximab or panitumumab)¥ | or
(KRAS/NRAS/BRAF WT only)® »| Trifluridine

or x R | + tipiracil
Regorafenib > bevacizumab%X
or

Trifluridine + tipiracil £ bevacizumab%X

or ;
([Nivolumab_i}-( ilpilimumab] or pembrolizumab E:egorafenlbx-y
[preferred])')-*! (dMMR/MSI-H only)® PR

oF Trifluridine

T tipiracilY £
(Trastuzumab™ + [pertuzumab or lapatinib])" ¥ : d,
or fam-trastuzumab deruxtecan-nxki® bevacizumab®*
(HER2-amplified and RAS and BRAF WT)¢ ot

Best rti
See Subsequent Therapy - R foribX c:rse SRR
e | See NCCN
Trifluridine + tipiracil Guidelines for
¥ bovaciziabax Palliative Care

FOLFOX or CAPEOX -
or

([Nivolumab % ipilimumab] .
or pembrolizumab [preferred])i-k!
(dMMR/MSI-H only)®

or

(Trastuzumab™ + [pertuzumab

or lapatinib])" or fam-trastuzumab
deruxtecan-nxki® (HER2-amplified
and RAS and BRAF WT)®

See Subsequent Therapy

([Nivolumab #* ipilimumab] or pembrolizumab
[preferred]) %! (AMMR/MSI-H only)€

— See Subsequent Therapy =

See footnotes on COL-D (7 of 13)

15



Dabrafenib +/- trametinib or

Previous
treatment
with
oxaliplatin A
and
irinotecan

—See Subsequent Therapy

Chemotherapy for advanced or metastastic disease (4 of 4)

SUBSEQUENT THERAPY®"S

Irinotecany + (cetuximab or panitumumab)V
(KRAS/NRAS/BRAF WT only)®

or

Encorafenib + (cetuximab or panitumumab)¥
(BRAF V600E mutation positive)®

or

Regorafenib*
or

or
([Nivolumab % ipilimumab]

. |(dMMR/MSI-H only)¢
or

and RAS and BRAF WT)*®

— See Subsequent Therapy

Trifluridine + tipiracil  bevacizumabdX
or pembrolizumab [preferred])t):K:l

(Trastuzumab™ + [pertuzumab or
lapatinib])" or fam-trastuzumab
deruxtecan-nxki® (HER2-amplified

|_.

RegorafenibX
or

Trifluridine + tipiracil * bevacizumab®*
or

([Nivolumab % ipilimumab] or pembrolizumab
[preferred])k! (AMMR/MSI-H only)®

or

(Trastuzumab™ + [pertuzumab or lapatinib])"
or fam-trastuzumab deruxtecan-nxki® (HER2-
amplified and RAS and BRAF WT)®

Regorafenib®Y

or

Trifluridine + tipiracily
+ bevacizumabdX

or

Best supportive care
See NCCN Guidelines

for Palliative Care

Regorafenib®¥Y

or

Trifluridine + tipiracily
+ bevacizumabdX

or

Best supportive care
See NCCN Guidelines

for Palliative Care

16



Recurrence and Workup

|
Recurrence Workup Treatment v )
* Consider PET-CTscan Negative
. Negative .| * Re-evaluationChest/ / finding
* Physicalexam . > , . ,
finding abdominal/Pelvic CT in i
. * Colonoscopy Positive
Serial . 3 months :
| *Chest/abdominal/ finding
CEA > -
elevation pelvicCT . . .
« ConsiderPET-CT Positive See treatment for isolated pelvic/anastomotic
' » recurrence or Documented metachronous
Scan finding
metastases, below
Resection »| (Capecitabine or infusional 5-FU or
Potentially Ufur/LV) + RT or bolus 5-FU + RT
Isolated pelvic/ resectable
anastomotic Preoperative 5-FU + RT » Resection + IORT
recurrence
Unresectable > Chemotherapy + RT
» See primary treatment(p.17)
metachronous >
scan Unresectable
metastases by

CT, MRI Unresectable

Y

and/or biopsy (potentially

Consider Resectable
Documented
Resectable PET-CT \

See primary treatment(p.18)

convertible or

unconvertible)




Resectable
Metachronous
metastases

Resectablemetachronous metastases

Primarytreatment

No previous

chemotherapy

A 4

Resection

AdjuvantTreatment

(preferred)' and/or
Local therapy”

A\ 4

Neoadjuvant
chemotherapy

(2-3 months)
(FOLFOX or CapeOx

[preferred] or FLOX or

Capecitabine or
5-FU/leucovorin)

\ 4

FOLFOX/CapeOx preferred
or
FLOX or Capecitabine (or Ufur/LV) or 5-FU/LV

Previous

chemotherapy

'Hepaticarteryinfusiontsystemic5-FU/LVisalsoanoptionatinstitutionswithexperienceinboththe surgical

\ 4

Resection

v

No progression
> on neoadjuvant
Resection chemotherapy
(preferred) and/or  —
Local therapy”
.| Growth on
i neoadjuvant
chemotherapy

A 4

Reinitiate neoadjuvant
therapy or FOLFOX

A 4

Active
chemotherapyregimen(p.13)

or

observation

(preferred) and/or
Local therapy

A 4

Neoadjuvant
chemotherapy
(2-3months)
(See

A 4

Observation (preferred for previous oxaliplatin-based therapy)

or Active chemotherapy regimen(p.13)

A 4

Activechemoth
erapyregimen(

and medical oncologic aspects of thisprocedure.

*Resectionispreferredoverlocallyablativeprecedures(eg,image-guidedablationorSBRT).However, theselocaltechniquescanbeconsideredforliver

A 4

No progression
» on neoadjuvant
Resection chemotherapy
(preferred)’ and/or
Local therapy” Growth on
> neoadjuvant
chemotherapy

Reinitiate neotherapy therapy
or FOLFOX
or observation

A 4

Active
chemotherapyregimen(p.13)

or
Observation

ligometastases

18



Unresectable

Metachronous metastases

Unresectable metachronous metastases

Primary treatment

Previous adjuvant
FOLFOX/CapeOx within
past 12 months

Previous adjuvant
FOLFOX/CapeOx> 12
months

Previous 5-FU/LV or
Capecitabine

No previous chemotherapy

FOLFIRI =
(bevacizumab|[preferred] or

ziv-aflibercept or ramucirumab®) or

Irinotecan *
(bevacizumab[preferred] or

ziv-aflibercept or ramucirumab?) or

(FOLFIRI or FOLFOX) * (Cetuximab

or
panitumumab) (KRAS/NRAS

WT gene only)

or

(Cetuximab or

panitumumab )(KRAS//NRAS
WT gene only) + irinotecan

([Nivolumab = ipilimumab] or
pembrolizumab)

LANANAD AAQT 1T | PP

Re-evaluation for
conversion to
resectable every 2
months if
conversion to
respectability is a
reasonable goal

Converted to

resectable

Resection

-

Active chemotherapy regimen
(p-13)

Remains

unresectable

Activechemot
herapyregime
n(p.13) or
Observation

v

Activechemot
herapyregime
n (p.13)x
Cytoreductive
surgery with
HIPEC in
selected case'

19



'See footnote “2” in Unresectable Synchronous Metastases or Medically Inoperable Treatment

*Not available in routine practice in Taiwan now

20



Principles of Chemotherapy

LV Dosage:

Leucovorin 400 mg/m?2 is the equivalent of levoleucovorin 200 mg/m?2

Chemotherapy for Advanced/Metastatic disease

All CRC chemotherapy regimens according to patient’s condition and guidelines

NHI regulation:
Bevacizumab combine with Irinotecan base or 5-FU base regimens at the 1*' line treatment
Cetuximab combine with Irinotecanor oxaliplatin base regimens at the 1% line & the 3™
line treatment
Panitumumab combine with Irinotecanor oxalipatin base regimens at the 1st line treatment

Regorafenib at the third/fourth[K-ras wild type] line treatment

Adjuvant Chemotherapy Regimen

Oxaliplatin base (including mFOLFOX6, CapeOX, FLOX)
5-FU base chemotherapy (IV form 5-FU, Capecitabine, Ufur/LV)
NHI regulation:
Oxaliplatin: Stage III colon cancer
Xeloda: Stage III colon cancer, stage IV colorectal cancer
5-FU/LV: High risk stage II, stage III and stage IV colorectal cancer
Ufur/LV: High risk stage II, stage III and stage IV colorectal cancer

21



Chemotherapy Regimens for Advanced/Metastatic Disease (1 of 3)

FOLFOX

mEOLFOX6 (may add with Bevacizumab/Panitumumab/Cetuximab)

Oxaliplatin 85 mg/m? IV over 2 hours, day 1

Leucovorin 400 mg/m* IV over 2 hours, day 1

5-FU 400 mg/m* IV bolus on day 1, then 1200 mg/m? /day x 2 days
(total 2400 mg/m? over 4648 hours) IV continuous infusion
Repeat every 2 weeks

TARGET THERAPY
Repeat every 2 weeks (unless additional mention)

+ Bevacizumab

Bevacizumab 5 mg/kg IV, day 1
or Bevacizumab 7.5 mg/kg IV, day 1 (for
Capecitabine based)

CapeOX(may add with Bevacizumab)

+ Panitumumab (KRAS/NRAS WT gene only)

Oxaliplatin 130 mg/m? IV over 2 hours, day 1
Capecitabine 850—1000mg/m” twice daily PO for 14 days
Repeat every 3 weeks

Panitumumab 6 mg/kg IV over 60 minutes, day 1

+ Cetuximab (KRAS/NRAS WT gene only)

FOLFIRI (may add with Bevacizumab/Panitumumab/Cetuximab/Ziv-aflibercept/Ramucirumab)

Irinotecan 180 mg/m” IV over 30-90 minutes, day 1

Leucovorin* 400 mg/m” IV infusion to match duration of irinotecan infusion, day 1
5-FU 400 mg/m” IV bolus day 1, then 1200 mg/m?*/day x 2 days (total 2400 mg/m?
over 46—48 hours) continuous infusion

Repeat every 2 weeks

Cetuximab 400 mg/m* IV over 2 hours first
infusion, then 250 mg/m* IV over 60 minutes
weekly

or Cetuximab 500 mg/m” IV over 2 hours, day 1

+ Ziv-aflibercept (FOLFIRI)

Ziv-aflibercept 4 mg/kg 1V, day 1

+ Ramucirumab’ (FOLFIRI)

Ramucirumab 8mg/kg over 60 minutes, day 1

FOLFOXIRI (may add with Bevacizumab)

+ Regorafenib (Single use or with FOLFIRF)

Irinotecan 165 mg/m” IV day 1,

oxaliplatin 85 mg/m’ day 1,

leucovorin 400 mg/m? day 1, fluorouracil 1600 mg/m2/day x 2 days (total 3200
mg/m” over 48 hours) continuous infusion starting on day 1.

Repeat every 2 weeks

Regorafenib 160 mg PO daily days 1-21
Repeat every 28 days

Trifluridine + tipiracil®

35mg/m2 up to a Max doas of 80 mg per dose
(based on trifluridine component)

PO twice daily days 1-5 and 8-12

repeat every 28 days
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Chemotherapy Regimens for Advanced/Metastatic Disease (2 of 3)

Bolus or infusional 5-FU/leucovorin

Irinotecan based

Roswell Park regimen

IROX

Leucovorin 500 mg/m2 IV over 2 hours, days 1, 8, 15, 22, 29, and 36
5-FU 500 mg/m2 IV bolus 1 hour after start of leucovorin, days 1, 8,
15,22, 29, and 36

Repeat every 8 weeks

Oxaliplatin 85 mg/m” IV over 2 hours, followed by irinotecan 200
mg/m2 over 30-90 minutes every 3 weeks

Simplified biweekly infusional 5-FU/LV (sLV5FU2)

Irinotecan (may add with Cetuximab)

Leucovorin 400 mg/m? IV over 2 hours on day 1,

followed by 5-FU bolus 400 mg/m” and then 1200 mg/m* /day x 2
days (total 2400 mg/m* over 46-48 hours) continuous infusion
Repeat every 2 weeks

Weekly

Leucovorin 20 mg/m” IV over 2 hours on day 1, 5-FU 500 mg/m? IV
bolus injection 1 hour after the start of leucovorin.

Repeat weekly.

5-FU 2600 mg/m” by 24-hour infusion plus leucovorin 500 mg/m” .
Repeat every week (410 regimen4: lecovorin 500 mg/m? in N/S
250ml over 2 hours followed by 5-FU 2600 mg/m? in N/S 500ml by
24-hour infusion weekly x6 and 2 weeks off, repeat every 8 weeks)

Irinotecan 125 mg/m” IV over 30-90 minutes, days 1 and 8
Repeat every 3weeks

or Irinotecan 180 mg/m” IV over 30-90 minutes, dayl
Repeat every 2weeks

or Irinotecan 300-350 mg/m*IV over 30-90 minutes, day 1
Repeat every 3weeks

Capecitabine (may add with Bevacizumab)

8501250 mg/m” PO twice daily, days 1-14
Repeat every 3 weeks

Mayo Clinic regimen®

Ufur/LV!

Leucovorin 20 mg/m*/day IV over 30 minutes followed by 5-FU IV
bolus 425 mg/m*/day x 5 days. Repeat every 5 weeks

Leucovorin 20-30 mg/m” + Ufur 300-500 mg/ m” PO at day 1 to 28 in
every 35 days
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Chemotherapy Regimens for Advanced/Metastatic Disease (3 of 3)

Modified regimen for CRS@VGHKS

10

modified mFOLFOX

Nivolumab + ipilimumab

Oxaliplatin 85-100 mg/ m* IV over 3 hours on day 1

Leucovorin 200 mg/ m* IV over 1 hours after Oxaliplatin on day 1
5-FU 2600 mg/m” IV continuous infusion over 18 hours (start on day 1)
Repeat every 2 weeks

Nivolumab 3 mg/kg (30 minute IV infusion) and ipilimumab 1 mg/kg (30
minute IV infusion) once every 3 weeks for four doses, then nivolumab 3
mg/kg IV or nivolumab 240 mg IV every 2 weeks.

modified FOLFIRI

Irinotecan 180 mg/m* IV over 90 minutes, day 1

Leucovorin 200 mg/m? IV infusion for 1 hours after irinotecan infusion, day 1
5-FU 2400-3000 mg/m* continuous infusion over 18 hours (start on day 1)
Repeat every 2 weeks

modified AIO regimen

lecovorin 250 mg/m? in N/S 250ml over 1 hours followed by 5-FU 2600 mg/m”
in N/S 500ml by 18-hour infusion weekly x6 and 2 weeks off, repeat every 8
weeks

'y apanese regimen, is the equavalent of 5-FU/LV or capecitabine in adjuvant and advanced/metastatic therapy. Also refer to Reference[4], [5] and [6]

*Not available in routine practice in Taiwan now

3As third/fourth line chemotherpy for advanced/metastatic disease, based on reference[10]

‘At VGHKS
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Chemotherapy Regimens for Adjuvant Therapy (1 of 2)

mFOLFOX6®

5-FU/leucovorin

Oxaliplatin 85 mg/m? IV over 2 hours, day 1

Leucovorin 400 mg/m* IV over 2 hours, day 1

5-FU 400 mg/m°IV bolus on day 1, then 1200 mg/m* /day x 2 days
(total 2400 mg/m? over 4648 hours) IV continuous infusion
Repeat every 2weeks

Rosewell Park regimen (?)

Leucovorin 500 mg/m” given as a 2-hour infusion and repeated weekly
X 6. 5-FU 500 mg/m” given bolus 1 hour after the start of leucovorin
and repeated weekly x 6. Every 8 weeks for 4 cycles

FLOX?

Simplified biweekly infusional 5-FU/LV (sLV5FU2)

5-FU 500 mg/m” IV bolus weekly x 6 + leucovorin 500 mg/m* IV
weekly x 6, each 8-week cycle x 3 with oxaliplatin 85 mg/m* IV
administered on weeks 1, 3, and 5 of each 8-week cycle x 3

Capecitabine

1250 mg/m” PO twice daily, days 1—14 every 3 weeks x 24 wks

Leucovorin 400 mg/m” IV over 2 hours on day 1,

followed by 5-FU bolus 400 mg/m* and then 1200 mg/m?/day x 2 days
(total 2400 mg/m” over 46-48 hours) continuous infusion

Repeat every 2 weeks

CapeOX

AIO regimen4

Oxaliplatin 130 mg/m? IV over 2 hours, day 1
Capecitabine 850—1000mg/m” twice daily PO for 14 days
Repeat every 3 weeks x 24 weeks

Lecovorin 500 mg/m? in N/S 250ml over 2 hours followed by 5-FU
2600 mg/m? in N/S 500ml by 24-hour infusion weekly x6 and 2 weeks
off, repeat every 8 weeks

Ufur/LV!

Mayo Clinic regimen®

Leucovorin 20-30 mg/m” + Ufur 300-500 mg/ m” PO at day 1 to 28 in
every 35 days

Leucovorin 20 mg/m2/day IV over 30 minutes followed by 5-FU IV
bolus 425 mg/m2/day x 5 days. Repeat every 5 weeks

'Japanese regimen, is the equavalent of 5-FU/LV or capecitabine in adjuvant and advanced/metastatic therapy. Also refer to Reference[4], [5] and [6]
’FLOX is an alternative to FOLFOX or CapeOx but FOLFOX or CapeOx are preferred
’FOLFOX is reasonable for high-risk or intermediate-risk stage II patients and is not indicated for good- or average-risk patients with stage II colon cancer

*At VGHKS
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Chemotherapy Regimens for Adjuvant Therapy (2 of 2)

Modified regimen for CRS@VGHKS

modified mFOLFOX

Oxaliplatin 85-100 mg/ m® IV over 3 hours on day 1

Leucovorin 200 mg/ m* IV over 1 hours after Oxaliplatin on day 1
5-FU 2600 mg/m” IV continuous infusion over 18 hours (start on day 1)
Repeat every 2 weeks

modified AIO regimen

Lecovorin 250 mg/m” in N/S 250ml over 1 hours followed by 5-FU 2600
mg/m? in N/S 500ml by 18-hour infusion weekly x6 and 2 weeks off, repeat
every 8 weeks
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Regimens for Concurrent Chemotherapy/RT

XRT +

continuous infusional 5-FU

Defifiitidns mg/trﬁ\qm 24hours 5 or 7 days/weekduringXRT

Rytmpar

3-Fumenédvorin

TX5-FC

o0 T ORROF PERSFeRE20 mg/m°IVbolus ford days

TOdyrir

ANpeekidened o opirarytumor

XRT-+

Caselipipaga situ: intraepithelial or invasion oflamina propria®

I Capdcithhing BD51es/sHOMHCESilyS days/week+XRT x5 weeks

T2 T'umor 1invades muscularis propria

T3! Tumor invades through the muscularis propria into the pericolorectal
T4a Tumor penetrates to the surface of the visceral peritoneum”

T4b Tumor directly invades or is adherent to other organs or structures”®
Regional Lymph Nodes (N)

NX Regional lymph nodes cannot be assessed

NO No regional lymph node metastasis

Nla | Metastasis in one regional lymph node

Nl1b | Metastasis in 2-3 regional lymph nodes

Nlc Tumor deposit(s) in the subserosa, mesentery, or nonperitonealized

pericolic or perirectal tissues without regional nodal metastasis
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N2a | Metastasis in 4-6 regional lymph nodes 7™ AJCC Colorectal cancer staging Dukes MAC
N2b | Metastasis in seven or more regional lymph nodes Group T N M
Distant Metastasis (M) 0 Tis NO MO - -
MO MO No distant metastasis I T1 NO MO A A
M1 M1 Distant metastasis T2 NO MO A B1
Mla | Metastasis confined to one organ or site ITA T3 NO MO B B2
(eg, liver, lung, ovary, onregional node) 1B T4a NO MO B B2
MIb | Metastases in more than one organ/site or the peritoneum Ic T4b NO MO B B3
'T3 lesion could be divided into T3a, T3b, T3¢ and T3d on the MRI image IA T1-2 NI/Nlc | MO C Cl
(documented in ESMO guideline for rectal cancer, 2014). The definition of the T1 N2a MO C Cl
divisions of T3 lesion are listed in following sheet: 1B T3-4a | NI/Nlc | MO C C2
Classification | Invasion depth T2-3 N2a MO ¢ Cl/c2
T1-2 N2b MO C Cl
T3a <Ilmm
mcC T4a N2a MO C C2
T3b 1-5mm
3 515 T3-4a | N2b MO C C2
° o Tdb  [NI2 |[MO | C C3
T3d 15+mm VA |anyT |anyN |[Mla |- i
*Sampling of 12 lymph nodes may not be achievable in patients that received IVB anyT anyN MI1b - -

preoperative chemotherapy.

Note: cTNM = clinical classification, pTNM = pathologic classification. Prefix “y” =

classification after neoadjuvant pretreatment (eg, ypTNM). Patients who have a complete

pathologic response are ypTONOcMO that may be similar to Stage Group 0 or L. Prefix “r” =

recurred after a disease-free interval (rTNM).

*Dukes B is a composite of better (T3 NO M0) and worse (T4 NO MO0) prognostic groups, as

is Dukes C (Any TN1 M0 and Any T N2 M0). MAC is the modified Astler-Coller

classification
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Appendix and Additional Information

1. Dosage of irinotecan in mFOLFIRI + Avstin regimen could be titrated up to 260mg/m? in patient with 6TA/6TA in genotyping of UGT1A1. This is

based on the ongoing reseach: Prospective analysis of UGT1.A41 promoter polymorphism for irinotecan dose escalation in metastatic
colorectal cancer patients treated with bevacizumab combined with FOLFIRI as the first-line settingby Dr. Wang
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